L

TOOL SCHEMATIC-CRN45A




S

PARTS LIST-CRN45A

NO. | CODE | Description

T 610120 | BOLT M5X25

2 | 321790 | SIDE PROTECTOR

3 421160 | SIDE BAFFLE |
4 | 321780 | BOLT(Loctite)

5 | 421150 | EXHAUSTCOVER

6 | JE@Q,;E/X*ME,R/,,,),J
7| alse0 | WASHER ‘
8 110400 | CYLNDERCAP Tl
g | 6770 | COM sPRNG
10 7417051& PISTON&OP77 = |
1 UEADVALVEPISTON |
12 | ORING 30X2

13| ORING 42X265
14| CYLINDERSLEEVE
15 GASKET

16 | 410520 | BUMPER s
17| 321760 DRIVER BLADE Loctite ),j
18 L 421130 PISTON RING = “
19 | 310360 PISTON - |
50 | 421120 | CYLINDERRING

21 | 520260 CYUNDERSEAL

1| S2UEd. _
22 510930 O-RING 42.5X1.8 =0
23 | 510040 ORING 58X2.65

B a0 spmg,,,//:J
3% | w@t@@@@'ﬁ,,,,,,,

3 | 510950 &FMGJ,@LL/,,,,,,‘
210520 | FEED PAWL i
38 420170 | PINCAP (A

24 | 310350 CYLINDER _ B
25 | 421110 CYLINDER COLLAR

221100 | GUARD COVER
27| 421090 | SAFETY GUIDE |
28 630090 | SNAPRING4 |
59| 321750 | ADJUSTER /’j
30 510140 ORING 5.15X18 - |
31 421080 | ADJUSTER DIAL |
32 | 640020 ROLLPIN 2.5X10
33 | 321740 | SAFETY UPPER

620760 | FEED SPRING
40 | 321820 | FEEDPAWLPN
41 | 510180 | ORING 5819
a2 | 330010 | TRIGGER VALVE BUSHING
25 | 510210 | O-RING 6.3X18
4 | 510240 | ORNG 86194l .
25 | 620050 | TRIGGER VALVE SPRING -
26 | 320110 | TRIGGER STEM
47 510030 | O-RING 25X1.4
48 | 420080 TRIGGER VALVE CAP il
49 | 510380 | O-RING 16X1.8 e |
50 | 420090 TRIGGER VALVE.CAGE g

O-RING 18.3X2.65
53 620740
54 640180
a5 | tia [ BODY ,

;
|

Hii

.

63 | 1

64 | 610120 | BOLT M5X25 -
g5 | 640010 | ROLLPINZXS

GOl

75|

| 2105%0 DOOR___

B 580 GREE .
71 510580
72 610100 | BOLT M5X20(Loctite)

73

CODE Description \
630110 SNAP RING 32 3
420540 FILTER
510590 | O-RING 43.7X2.65

10410 | END CAP

\

==

420590 [ TRIGGER BRACKET B

TRIGGER
O-RING 42.5X1.5

M5X20(Loctite)
620790 | CHECKPAWL SPRING (A) _
210550 | CHECK PAWL (A) -

210540
620780
322200

521900 | CHECKPAWLPIN

5X10

BOLT M

“MBX10(Loctite) =

TSAFETY
NAIL GUIDE

FEED PISTON
FEED PISTONSPRING
FEED PISTONBUMPER

FEED PISTON CAP

SCALE SHIELD

101 421230 | SCALE SLIDER
[ 102 | 620810 SPRING =
104 510340 | HEXBOLT ol
| 105 | 322180 SPRING HOLDER (A) B
| 106 | 640160 ROLL PIN 3X25 B
[ o7 | 421210 MAGAZINE i
[ fos | 421200 MAGAZINE POST
[ 109 20800 | MAGAZINE SPRING
[ 110 | 421190 “I'NAILSUPPORTPLATE
-II- SPRING HOLDER (B)
m‘m_ MAGAZINE COVER
mm O-RING 3.15X1.5
s | 321830 | MAGAZINE PN
b | 32310 | STRAIGHTPIN
[ 116 | 410880 STRAIGHT PIN CAP
[P | DRIVER UNIT

T420091 TRIGGER VALVE




